XY K D150-1 I 1 B ZE i B s M ECAF T #5$

(FT%)

B A& a7 i

28/01/2007



E-1

R, 5I%ER%
FAN COVER.SHROUD

%2 T, 67 i




E-1 K. 5/%E3%---FAN COVER.SHROUD

Lk 85 (PART NO.) B DESCRIPTION HE i A8
REF NO. REGD NO. REMARK PRICE

1 122115030030 |miEZke CLIP HIGH TENSION CORD 2

2 [122115010020 |®=:B COVER LID B 1

3 [122115031010 |[=H3%A COVER LID A 1

4  |GB5787-86.0622 |2 k2M6X22 BOLT M6 X 22 3

5 |GB5285-85.4816 | [ I2%] ST4. 8X16 SELF-LOCK BOTL ST4.8X16 4

6 (122115040010 |AEIG4 DUCT CARBURETOR COOLING 1

7 [122115040031 |5 57 g¢ CROMMET BSIDE PANEL 1

8 122115040030 | XU 5 X B A FAN SHROUD PARTS 1




E-2

PRk 2 A

CYLINDER HEAD COVER

=

£
2

&



E-2 YRESLZEZM4---CYLINDER HEAD COVER

Lk 85 (PART NO.) B DESCRIPTION HE i A8

REF NO. REGD NO. REMARK PRICE
1 [122102060010 |{B IR VENTILATION RUBBER TUBE 1
2 122201040010 |¥<ir =% CYLINDER COVER LID 1
3 1122201040040 | HLk 55 55 2 B el AIRPROOF RING 1
5 (122202000080 |yhidt 4t OIL SEAL COMPONENTS 2
4 122102060020 |8 E8.5 LOCK RING 8.5 1
6 122102060040 |4 '} LOCK RING 1
7 122102060000 |3 1AL VENTILATION RUBBER TUBE COMPONENTS 1
8 (122201040020 |#54H )y AIRPROOF GASKET 1
9 [122201040030 |mEHR LID BOARD 1
10 |GB845-85. 4210 | HUHR4TST4. 2X 10 SELF-LOCK BOLT ST 4. 2x10 3
11 |122202000070 |H Zi2ie IMPACT BOLT 2
12 |122202000060 | fudk GASKET 3
13 |113101041000 |23k TUBE CONNECTOR 1




E-3
¥k
CYLINDER




E-3 YR#ELk---CYLINDER

Lk 85 (PART NO.) B DESCRIPTION HE i A8
REF NO. REGD NO. REMARK PRICE

1 [127101011000 | &L 5% 2H 4 CYLINDER LID COMPONENTS 1

122201011010 [ 11SE INLET DOOR CONDUIT 1
4 |GB3452.1-82.9518|07 }& ¢ 9.5X1.8 0-RING ¢9. 5X1.8 2
18 122201011040 |HES 154 EXIT DOOR CONDUIT 1
2 (122201000010 |\ Ae 4 [ e JAe CAMSHAFT FIXING BASE 1
5 |127101000050 | LG H CYLINDER LID GASKET 1
6 122101000020 |&Ef74410x16 POSITIONING PIN 10X 16 4
7 1122101000030 [#2FEM6x100 BOLT M6 100 2
8 |GB900-88.0835 |}k iZF:M8x35 DUAL-HEAD STUD M8 X 35 2
9 |GB900-88.0662 |}k IZFEM6x62 DUAL-HEAD STUD M6 X 62 2
10 122110300000 |kfrZE SPARK PLUG 1
11 122101010020 |HESE INLET TUBE GASKET 1
12 |122101010010 |55 Bk INLET TUBE HEAT INSULATION BOARD 1
13 122101030000 |3 44 INLET TUBE COMPONENTS 1
15 122101060000 |33t/ %5 340 1 INLETNTUBE CLAMP COMPONENTS 1
16 |GB3452.1-82.6518|07 [  6.5X1.8 0-RING ¢ 6. 5X1. 8 1
17 |GB818-85.0425 |+ F#iLIZFEMAX25 CROSS PAN HEAD BOLT M4X25 1
14 |GB6177-86.06 |IZ+fM6 NUT M6 2




E-4
rEEL . ST
CAMSHAFT.VALVE

%8 T, 67 i



E-4 [Lithh. K[]---CAMSHAFT.VALVE

Lk 85 (PART NO.) B DESCRIPTION HE i A8

REF NO. REGD NO. REMARK PRICE
1 122101012000 [T TAF 3t 4H 4 VALVE SHANK OIL SEAL COMPONENTS 2
2 (122204010000 |44 ERAE CAMSHAFT SUB-PARTS 1
3 1122104010020 | PRAAR 444 LIMIT BOARD COMPONENTS 1
5 (122104080000 |3 [ HE A4 A INLET DOOR ROCKER SHAFT COMPONENTS 1
6 (122104000090 | HE 1 FEE EXHAUST DOOR ROCKER SHAFT 1
7 122204000070 |HET INLET DOOR 1
8  [122204000030 |HESI] EXHAUST DOOR 1
9 122204000040 || 14haEE EXTERIOR VALVE SPRING 2
10 [122204000050 | [Py 35 INTERIOR VALVE SPRING 2
11 (122104000010 || ]34 % e VALVE SPRING BASE 2
12 (122104000070 |/ |55 41 s VALVE SPRING OUTTER BASE 2
13 122104000020 |74 VALVE LOCK CLAMP 4
4 |122204000100 || 1#EE VALVE LOCK 2
14 122104000110 |5 | Jifssiz4T VALVE ADJUST BOLT 2
15 (122104000100 |/ |73z Rt VAVLE ADJUST NUT 2




E-5

Ao S DL IAT

CAM CHAIN .TENSIONER

%10 T, 67 W



E-5 WS %4% .57 FF---CAM CHAIN .TENSIONER

Lk 85 (PART NO.) B DESCRIPTION HE i A8

REF NO. REGD NO. REMARK PRICE
1 |122204070000 |iEm%E46. 35X94 TIMING CHAIN 6. 35X 94 1
2 122204040000 |7kt TENSION BOARD COMPONENTS 1
3 1122104040000 |5k 'S5 %7544 TENSIONER SHELL 1
4 1122104000080 |7k ZKpsdh f TENSIONER GASKET 1
5 |122104020010 |H2424Y BOLT PIN 1
6 122104050000 |4& 4 FAR AL CHAIN GUIDE PLATE COMPONENTS 1
7 |GB5787-86.0622 | i4M6x22 FLANGE BOLT M6 X 22 2
8 (122104040010 |M4TM6X6 BOLT M6X6 1
9  [122104020020 |0%fE15. 2X1. 5 0-RING 15.2X1.5 1
10 |GB1235-76.1019 |0% & 10X1. 9 0-RING 10X 1.9 1

%11 v, 67 |




E-6
L
CYLINDER BODY

%12 1L,

67 1




E-6 S&1&---CYLINDER BODY

Lk 85 (PART NO.) B DESCRIPTION HE i A8
REF NO. REGD NO. REMARK PRICE
1 [127101021000 | ELARLH 1 CYLINDER BODY COMPONENTS 1
2 |127001000040 | HLfAER CYLINDER BODY CUSHION 1
3 [122101020010 |#)76.5 GASKET 6.5 1
4 (122102020010 |Ef7448X 14 POSITIONING PIN 8X 14 2
5 |GB5787-86.0612 |BEKM6 X 12 BOLT M6 X 12 1

%13 T, 67 W




E-7

A Hi A

RIGHT CRANKCASE

COVER

JL 67 I

%14 1L,



E-7 A a2 ---RIGHT CRANK CASE COVER

Lk 85 (PART NO.) B DESCRIPTION HE i A8

REF NO. REGD NO. REMARK PRICE
1 (122102030010 |45 Hh%h4e o6 RIGHT CRANKCASE LID 1
2 1122102000060 |47 HhAhAE o5 # RIGHT CRANKCASE LID GASKET 1
3 122102031000 |k k9 4141 OIL SCREEN COMPONENTS 1
4 (122102030020 |7 o9 55 OIL SCREEN SPRING 1
5 (122102030030 |0ZUpE 18X 3 0-RING 18 X3 1
6 |136204030040  |JEhKME o5 OIL SCREEN CAP LID 1
7 (122102020010 [Ef7448X 14 POSITIONING PIN 8X 14 2
8 1122102000110  |fik A 2k P&l s 2 22 TOUCH-AND-GO COIL PRESS WIRE RACK 1
9 1122102023000 |ihdr 19.8X30X5 0IL SEAL 19.8X30X5 1
10 |GB5787-86.0512 [WZfM5X 12 FLANGE BOLT M5X 12 2
11 |GB5787-86.0630 [LZ44:M6 X 30 FLANGE BOLT M6 X 30 1
12 |GB5787-86.0635 [ZF4:M6 X 35 FLANGE BOLT M6 X 35 2
13 |GB5787-86.0695 [ZF4:M6 X 95 FLANGE BOLT M6 X 95 3
14 |GB5787-86.06100 [LZ44:M6 X 100 FLANGE BOLT M6 X 100 1
15 |GB5787-86.06110 [HZ44:M6X 110 FLANGE BOLT M6X 110 2
16 {113102042050 |7 0IL SCAL 1

% 15 1,

67 1




E-8
F AL
GENERATOR

%16 1L, 67 W




E-8 BiHHL---GENERATOR

Lk 85 (PART NO.) B DESCRIPTION HE i A8
REF NO. REGD NO. REMARK PRICE

1 [122115020000 |40 X5 COLLING FAN 1

3 |122110201000 |%T ROTOR 1

4 |122110202000 |&ET STATOR 1

5 |GB5787-86.0618 | Ny 2 i4M6x18 FLANGE BOLT M6 X 18 4

6 |GB6177-86.12 |HZH}M12 NUT M12 1

7 |GB97.1-85.12 |[#Fr12 GASKET 12 1

8  |GB5787-86.0620 |/ fvE 22 A4M6%20 FLANGE BOLT M6 X 20 2

%17 v, 67 W




E-9
JR:E
OIL PUMP




E-9 HlLZE---OIL PUMP

Lk 85 (PART NO.) B DESCRIPTION S L1 s

REF NO. REGD NO. REMARK PRICE
1 [122112020000 |HLyiZE 41 MACHINE OIL PUMP COMPONENTS 1
2 122112020030 |HLi%E 1k MACHINE OIL PUMP BODY 1
3 122112020040 |HLih%E = MACHINE OIL PUMP LID 1
4 122112020060 |H %% MACHINE OIL PUMP AXIS 1
7 122111020020 |34 py#E 7 OIL PUMP INNER ROTOR 1
8 122112020010 |4 44t OIL PUMP OUTER ROTOR 1
10 |GB818-85.0312 [#24] M3X12 SCREW, PAN 3X12 1
12 122112020050 |5 {744 4X6.5 PIN C, DOWEL 4X6.5 1
5 122112020070 |WLihZREEse MACHINE OIL PUMP CHAIN WHEEL 1
6 122112010000 |HLuli%Et#E4¢6. 35X44 MACHINE OIL PUMP CHAIN 6. 35X 44 1
9 122112000010 |HLyhZr ke MACHINE OIL PARTITION 1
11 |GB6177-86.06 |IZ+fM6 NUT, FLANGE M6 1
13 |GB5787-86.0612 |2 A4M6 X 12 BOLT FLANGE 6X 12 2
14 |GB5787-86.0625 |22 A4M6 X 25 BOLT FLANGE 6X 25 2

%019 5T, 367 it




-
—

E-10

RSP

STARTING MOTOR

%20 T, 67 W



E-10 HEREEIHHI---STARTING MOTOR

Lk %5 (PART NO.) B DESCRIPTION S L1 S

REF NO. REGD NO. REMARK PRICE
1 [122111010000 [#BhHHL START MOTOR 1
2 |GB5787-86.0635 |\l A SLIR4TME X 35 HEXAGON ROUND CHAPTER BOLT M6 X 35 2
3 |122103000050 |3 [ GASKET 1
4 1122103000040 |81 EREEM22 LOCK TIGHT NUT M22 1
5 122111000010  |HE AL BhyE A FS ELECTRICAL-START SLOWDOWN WHEEL 1
6 122111000020 | HE S yad A Fe il ELECTRICAL-START SLOWDOWN WHEEL SHAFT 1
7 122111021000 |24 2bh & CLUTCH WRAP 1
8 122111023000 |#k| & NEEDLE BEARING 1
9 (122111022000 |fzh A4t START CLUTCH WHEEL 1
10 (122111020000 |if##k ez & a8 CLUTCH COMPONENTS 1

%21 L, et W




E-11
feah &-1
TRANSMISSION-1

%22 UL, 67

p=il




E-11 #£3)%&-1---TRANSMISSION-1

5 |, B HVE FMS
R N, 5 (PART NO.) LR DESCRIPTION P E—— p—
1 |127105000060 |BX&HH Chnk DRIVE STRAP 1
12 |GB6177-86.12 |iZHiM12 FLANGE NUT M12 1
18 |GB97.1-85.12 |#p12 GASKET 12 2
19 |GB6177-86.12 |z} FLANGE NUT M12 1
27 1122105040000 | M\ Zh%E Mk FOLLOWER WHEEL COMPONENTS 1
10 |122105050000 |&5 4 4e4hsE 1t CLUTCH SHELL COMPONENTS 1
11 [122105043000 |#kzhJG 4% A% w4 40 1 PASSIVE STEPLESS SHIFT DISK COMPONENTS 1
13 (122105043500 |z & #i4 DRIVEN STRAP DISK 1
14 122105040090 |3z zhfh& NEEDLE BEARING 1
15 |122105040100 (4428 BLOCK RING 28 1
16 122105040070 |4l %h& NEEDLE BEARING 1
17 [122105040060 |f57k2EEM28 SPECIAL NUT M28 1
20 (122105040030 |£1% SLEEVE 1
21 (122105040020 |1 53 4 DRIVEN SPRING 1
22 (122105040010 |yl OIL SEAL SLEEVE 1
23 |GB3452.1-1982|0%! & 0-RING 2
24 (122105040080 |y} 0IL SEAL 2
25 (122105040012 |% ¥k S4Y BALL BEARING GUIDE PIN 1
26 1122105042000 |#%5h gl A2 idA: PASSIVE STEPLESS SHIFT DISK 1

%23 T, 67 W




E-11 #£3)%&-1---TRANSMISSION-1

Lk 85 (PART NO.) B DESCRIPTION HE L1 S
REF NO. REGD NO. REMARK

28 (122105050000 | EZEhEE MK DRIVING WHEEL COMPONENTS 1

2 |122105000040 | 4% 5 2% FAN DRIVE DISK 1

3 122105061000 (38 5h=X IR BhAL 40 4 SLIP DRIVE DISK COMPNENTS 1

4 1122105060020 |4}k Hx SLOPE BOARD 1

5 122105060010 |4}k 45 i b SLOPE BOARD SLIP BLOCK 3

6 122105062000 |fid Bk 4144 COUNTER WEIGHT BALL BEARING COMPONENTS 6

7 1122105061030 |44 28 BLOCK RING 28 2

8 |122105061020 |35z UK B4 def SLIP DRIVE DISK BUSH 1

9 |122105000070 |ff% BUSH 1

%24 T, 67 W




E-12
1 %l V75 28
CRANKSHAFT.PISTON

%25 T, 67 W




E-12 #h%h.75ZE---CRANKSHAFT.PISTON

Lk 85 (PART NO.) B DESCRIPTION HE i A8
REF NO. REGD NO. REMARK PRICE
1 [127103010050 |%5—iE 1% ZEIR FRIST PISTON RING 1
2 127103010040 |5 —jE % 2235 SECOND PISTON RING 1
3 [127103010030 |jfi¥f44 8 OIL RING BLOCK RING 2, 00
4 127103010020 |yh¥f OIL RING BLOCK RING 1
5 |127103000010 |3 ZE84 44l PISTON PIN BLOCK RING 2
6 |127103000020 |3iF ZE4Y PISTON PIN 1
7 1127103020000 |4 CRANKSHAFT 1
8  |122103000030 |}~ [ WOODRUFF KEY 2
9 |127103010010 |35 % PISTON 1

%26 UL, 67 W




CARBURETOR

AT

E-13

JL 67 I

%27 0T,



E-13 {LiH28---CARBURETOR

e

REF NO.

25 (PART NO.)

EA

DESCRIPTION

R

T

RS

REGD NO.

REMARK

PRICE

1

35210900000

(RAUIES

CARBURETOR

1

%28 T, 67 W




E-14
7z i 4 AE
LEFT CRANKCASE COVER

%29 T, 67 W




E-14 A ph#hfE = ---LEFT CRANK CASE COVER

Lk 85 (PART NO.) B DESCRIPTION HE i

REF NO. REGD NO. REMARK

1 |135301020010 |Zc fii4hAf o6 LEFT CRANKCASE LID 1

2 122102040030 |/ #hihif s5 < 0 LEFT CRANKCASE LID AIR INLET 1

3 |GB 818-2000.0520(#Z4TM5%20 FLANGE BOLT M5x20 3

4  |GB5787-86.0645 [iZEFEM6x45 FLANGE BOLT 6x45 2

5 (135301020030 |J5#fFeik (A REAR AXLE HOUSING(LEFT) 1 —{kAL

6 |GB276-94.62/22 |7k 62/22 (22x50x 14N B H) BEARING62/22(22x50x14) 1

7 |cB894.1-86.50 |#4[&50 BLOCK RING 50 1

8 |GB95-85.08 |#uH 8 WASHER 8 4

9 GB 93-87.08 mAEEE 8 SPING WASHER 8

10 |GB70-85.0830 |[&#:M8%30 FLANGE BOLT 8x30 4

11 |135301020020 | /=4 i 8 LEFT CRANKCASE LID GASKET 1

12 [122102020010 |5E {7 418x14 POSITIONING PIN 8x14 2

13 [152FM.14-1 [ FR VENTILATION GUIDE PLATE 1

14 |GB845-85.4295 |I24]ST4.2x9.5 FLANGE BOLT ST4.2x9.5 4

15 |GB5787-86.0635 [IZf2M6%35 FLANGE BOLT 6x35 10

16 [135301020030 |/=k =4 LEFT FLANGE PAN 1 | R

%30 T, 67 W




L]
CRANKCASE

E-15

JL 67 I

% 31 1L,



E-15 Bhi#hFH---CRANKCASE

Lk 85 (PART NO.) B DESCRIPTION HE i #4$
REF NO. REGD NO. REMARK
1 |127411010100 |/: fhéhss 44 LEFT CRANKCASE 1
2 |GB6177-86.12125 | HIIEF212X1.25 OIL-DISCHARGE BOLT 1
3 |GB 97.1-85.12 |#pE12 GASKET12 1
4 122102023000 |iHi£+19.8x30x5 OIL SEAL 19.8x30x5 1
5 122102022010 |FiEE FRONT ABSORINGE COVER 2
O |GB16674-96.20326 |JH3:}20%x32x6 OIL SEAL 20x32x6 1
7 |GB13871-92.25407 |FhyH¥25%x40%x7 FB OIL SEAL 20x34x7 1
8 135201010200 |J5HiEE BACK ABSORINGE COVER 1
O 1122411000006 |if <& 41t VENTILATION TUBE COMPONENTS 1
10 |[GB276-94.6006 |i&zh4l#£6006 BEARING RADIAL BALL 6006 2
11 |[GB276-94.6202 |i&zh4l#£6202 BEARING RADIAL BALL6202 1
12 |[GB276-94.6204 |i&zhHl&6204 BEARING RADIAL BALL6204 1
13 127402000070 |&45 %43 CLOSING BOX AIRPROOF PAD 1
14 |TMTC-02-8-14 [Ef7548%x14 POSITIONING PIN 8x14 2
15 |135201070100 |75 fhéhss 44 RIGHT CRANKCASE 1
16 |GB5787-86. 0650 [###4:M6x50 FLANGE BOLT M6x50 1
17 122202010010 [X(3kHZFEBM8*199 DUAL-HEAD STUD B M8x199 2
18 122202020040 X3k IZ+EBM8*208 DUAL-HEAD STUD B M8x208 2

%032 T, 67 W




E-16
fesh i
TRANSMISSION COVER

%033 T, 67 W




E-16 45158 %---TRANSMISSION COVER

Lk 85 (PART NO.) B DESCRIPTION S L1 S

REF NO. REGD NO. REMARK

1 (135301010010 |j5ikke4aE (T4 M) BACK GEAR CASE LID 1

2 122411020003 |5 ki FH R BACK GEAR CASE GASKET 1

3 [GB276-94.6301 | ZhHK6301 BEARING RADIAL BALL 1

4  |cBsgo1-04.Nkis/6 VRl ANKLS/16 NEEDLE BEARING NK15/16 1

5 |GB276-94.6006 |&Z)%l176006 BEARING RADIAL BALL 2

O |GB13871-92.24419 |Fhif¥}24x41%9 FB OIL SEAL 24x41x8 1

7 |GB16674-96.0810 [IZ:M8x10 FLANGE BOLT M8x10 1

8 122411020002 |#:[E8 GASKET 8 1

9 [TMTC-02-8-14  |5Efi448x14 POSITIONING PIN 8x14 2

10 |135301020040 [jE#rsetk (4D REAR AXLE HOUSING(RIGHT) 1

11 |GB5787-86.0635 [IZF:M6X35 FLANGE BOLT M6x35 7

12 |GB5787-86.0645 |HZFEM6x45 FLANGE BOLT M6x45 2

13 |GB95-85.08 |# 8 WASHER 8 4

14 |GB93-87.08 |@ffk#i|E 8 SPING WASHER 8 4

15 |GB70-85.0830 [#%#:M8x30 FLANGE BOLT 8x30 4

16 |GB894.1-86.50 |4[E 50 BLOCK RING 50

17 |GB276-94.62/22 |4h/#62/22 (22X50X 1ML %) BEARING 62/22(22X50X14)

18 [135301020020 |fi k=% RIGHT FLANGE PAN 1

%34 T, 67 W




E-17
fesh &
TRANSMISSION

=+

%35 T, 67 W

\|




E-17 #£3)&---TRANSMISSION

Lk %5 (PART NO.) ZFK DESCRIPTION S L1 S
REF NO. REGD NO. REMARK
1 (135201000010 |3=%fk PRINCIPAL AXIS 1
2 135201060010 |54 % DRAW BACK AXLE 1
3 135201020020 | jajdh ki ke THE MIDDLE AXLE GEAR 1
4 1135201020030 |rf a4 51 £4 ik %6 THE MIDDLE AXLE DRAW BACK GEAR 1
5 [135201020010 | i)# THE MIDDLE AXLE GEAR 1
6 [135301010010 |/ k% LEFT AXLE 1
7 135301010020 |75 %% RIGHT AXLE 1
8 (135201030000 |7 jdise DIFFERENTIAL GEAR TRAIN 1
O |GB894.1-86.35 |#4[&35 BLOCK RING 34 1
10 |135201030030 |2 4% i 44 DIFFERENTIAL GEAR TRAIN WHEEL 1
11 |135201030050 |4 Fy 44 4 PUSH WASHER 1
12 |135201000030 |rf a4 B THE MIDDLE AXLE WASHER 1
13 [GB894.1-86.20 |4[& 20 BLOCK RING 20 1
14 |GB95-85.1452825 |H4& ¢ 14.5X $ 28X 2.5 GASKETp14.5%928x2.5 1
16 135201020050 |#}}20 GASKET 20 1
17 |GB894.1-86.14 |14[E 14 BLOCK RING 14 1
18 |135301010010-DL |- %4 LEFT AXLE 1
19 |135301010020-DL |4 %% RIGHT AXLE 1

%36 L, 67 W




E-18
BIEBHRANA

REVERSE CONTROL
MECHANISM




E-18 R34 Y H ¥ ---REVERSE CONTROL MECHANISM

Lk %5 (PART NO.) B DESCRIPTION S L1

REF NO. REGD NO. REMARK
1 |135201040130 |34 43z % k-4 1k CONNECTING ROD ASSY. 1
9 |GB6173-2000.08+} 8 NUT M8 1
3 [135201040110 |34 f3: 42 & CONNECTING NUT 1
4 |135201020040 |44 He GEAR SHIFTING SLIDE 1
5 |GB95-85.11202 1 #4[& ¢ 11X ¢ 20X 2 WASHER 1
6 |135201040240 s 4 SPRING 1
7 [135201040230 (3 v SHIFT FORK 1
8 |135201040220 |”o” i a5 4} O-RING SEALED 24.4x3.1 1
9 |135201040120 |f& 527 FIXING BOARD 1
10 |GB6173-2000.06: £} V6 NUT M6 1
11 [135201040140 | sz ek FIXING AXLE 1
12 135201040210 |} v % SHIFT FORK AXLE 1

%38 T, 67 W




F-1
ERRR
FRAME GROUP

‘\\‘ - : < :
i / @ = 5 = V
42 . , o ‘
40 \* 35 e 5
39 38 37 36 \

=+

%039 T, 67 W

\|




F-1 Z4& & %:---FRAME GROUP

g | B H/iE
— 85 (PART NO.) P DESCRIPTION " R——

1 [345238030000 |Z= it/ 3 HORIXONTAL PIPE 3 OF THE ROOF 1

2 345000000310 |3k}l PLASTIC BUSH 8

3 345238020000 |4 TiifEi2 HORIXONTAL PIPE 2 OF THE ROOF 1

4 |345240000000 |fijZH ZE IR FT VERTICAL BEAM POLE 2

5 345244000000 |Z: A5 EEAF LEFT RIGHT SIDE POLE 2

6 |345238010000 |ZE Tk 1 HORIXONTAL PIPE 1 OF THE ROOF 1

7 |GB/T6187.1-2000 |44 J& /< ik = [ B 5K REMB INUT M8 6

8 |345000000320 (#}4=(R#k) BUSH (R CUSHION) 12

9 |GB/T5789-1986|/\ ff11k 2% HIZE 4 M8X55 SCREW M8x55 14

10 |345009080000 |J5 45 % 4T REAR RIGHT TURN LIGHT 1 *

11 |GB/T823-1988 || F#ti /Nt k24T M6X60 SCREW M6x60 2

12 (345009141000 |Hi28 £ 3% COVER ELECTRIC ASSY 1

13 [345209146000 |H 42 £ i b 2114 ELECTRIC BOARD 1

14 |GB/T5789-1986|/ ik % HIE 4 M6X20 BOLT M6x20 2

15 |GB/T6187.1-2000 | >4 J& /N Mk = [ 8l B 15 kM6 [NUT M6 2

16 |345009100000 (24T FIZEAT TAIL LIGHT 2 *

17 |GB/T845-1985 |+ FAti%i Sk [ U4 ST3.9X13|CROSS RECESSED SCREW ST3.9x13 2

18 |345209200000H 5 it ek REAR LICENSE LIGHT

19 345202000000 |Z %8 FRAME COMP 1

20 |345042000000 |51l 52 e A REAR REVERSE SIDE MIRROR 2

%40 T, 67 W




F-1 Z4& & %:---FRAME GROUP

g | B H/iE LER S
REF NO. /ﬁ%(PART NO.) %ﬁ\' DESCRIPTION REGD NO.] REMARK PRICE
21 |345000000660 |& Hiith & COVER BATTERY 1
22 |345009070000 |f5 A [y kT REAR LEFT TURN LIGHT 1 *
23 1345009120000 |# Hiith12V14Ah BATTERY 1 % K
24 | 345000000670 | & Hijth [ 5 47 BAND BATTERY 1
25 |GB/T5789-1986(/\ ff1 vk % 2 M6x14 BOLT M6x14 6
26 |345000000110 |FiH4UEHx FENDER FR 2 *
27 |GBIT6187.1-2000 |4>4x ) /N A1 == B Z 1R £EM6 [NUT M6 8
28 |GB/T819-2000 |+ il K4k LIREIM6x12 CROSS RECESSED SCREW M6x12 8
29 |345000000620 |1k FOOT PLATE RUBBER 4
30 |GB/T6187.1-2000 (4> 7\ F32: 2% [ 81 E iR £EM6 [NUT M6 6
31 345030010000 |Fi 25 $4 e b 37 48 FENDER FR. SUPPORT 1 *
32 | GB/T5789-1986( /5 vk % [ 2 F2M8x 25 BOLT M8x25 8
33 |GB/T6187.1-2000 (4> )@ 7\ f172: 2% [ 81 Z IR £EM8 [NUT M8 8
34 (345219000000 |Zc 5 M4 REAR VIEW MIRROR 2 *
35 |GB/T6187.1-2000 (4> 7\ F132: 2% [ 81 Z IR £EM8 [NUT M8 2
36 |345009050000 | Zc#% [T FRONT LEFT CHANGE DIRECTION LIGH? 1
37 346009110000 | kT HEADLIGHT UNIT 2 *
38 | GB/T5789-1986( /~ vk % [ 22 M8x50 BOLT M8x50 2
39 |GB/T6187.1-2000 (4> 7\ F¥2: 2% [ 81 Z IR £EM8 [NUT M8 2
40 345009090000 |mii\ HORN 2

%41 T, 67 W




F-1 Z4& & %:---FRAME GROUP

= Hiw & RIS
f£ 5 (PART NO.) PR DESCRIPTION
REF NO. REGD NO.] REMARK PRICE
41 |GB/T6187.1-2000 |4>4>Jm /N ffv2: = 8 K2 M6 INUT M6 2
42 |GB/T5789-1986|/\ ffii: 22 M6x14 BOLT M6x14 2
43 (345042000000 || 5z 3% F FRONT REVERSE SIDE MIRROR 2
44 345009060000 |45 %5 kT FRONT RIGHT TURN LIGHT 1
45 345030020000 |4 4 AR 7 4 FRONT RIGHT FENDER FR. SUPPORT 1 *

%42 T, 67 W




F-2

BRRR

STEERING SHAFT ASSY.

%43 T, 67 W



F-2 ¥ [a] &2 45 ---STEERING SHAFT ASSY.

Lk %5 (PART NO.) TR DESCRIPTION 80 L1 s
REF NO. REGD NO.| REMARK PRICE
1 345009010000 |J5 s STEERING WHEEL COVER 1
2 |GB/T5783-2000 |/ 3L M2 A4M6 X 14 BOLT M6X 14 3
3 |GB/T93-1987 [y yfk: iy aifi 5 44 | 6 SPRING WASHER 6 3
4 (345000040220 |y i STEERING WHEEL 1
5 |345006032000 |77 i 4k 2z STEERING WHEEL AXLE 1
6 |GB/T819. 2-1997 |-} 5= ki SL2ATME X 10 CROSS FLAT HEAD SCREWS M6X 10 2
7 (345043000000  |# iy 4l TURNING LOCK 1
8  |345000040170 |77 |4 223 J8 Jp e 45 STEERING WHEEL BUSH 2 *
9 [345000000180 |7y 4 2e T pE b 21 X b 28 X 2|STEERING WHELL WASHER & 21 X & 28X 2 1
10 [GB/T894. 1-1986 | ] #4414 & 20 CIRCLIPS FOR HOLE 20 1
11 [GB/T93-1987 [k s sk 8 SPRING WASHER 8 2
12 |GB/T5783-2000 | 3L 2 HMS X 25 BOLT M8X25 2
13 345006033000 |77 iy 4 DIRECTION UNITE AXLE 1
14 (345006031000 |7 4L DIRECTTON MACHINE 1
15 |GB/T5789-1986 | 74 >4 [Hi MEFEM8x25 BOLT M8X25 4
16 [GB810-1988 NRBREE M16X 1.5 SMALL ROUND NUTS M16X1.5 1
17 345006035000 |3k pEm STEEING BALL JOINT 2
18 |GB/T6170-2000 | [ 7AiM REM10X1. 25 NUT MI10X1. 25 2
19 345006030020 |ph4s (4) DUST COVER L BALL JOINT 1
20 |345006034000 |41 ROD END 2

%44 T, 67 W




F-2 ¥ [a] &2 45 ---STEERING SHAFT ASSY.

Lk %5 (PART NO.) TR DESCRIPTION 80 L1 s
REF NO. REGD NO.| REMARK PRICE

21 |GB/T6170-1986 | I HU N AMERIMIOXI. 25 NUT ~ MIOXIL. 25 2

22 1345006034000 | A ER L STEEING BALL 2

23 |GB/T6178-1986 |17 4 JFAlIERFM10 X 1. 25 SLOTTED NUTS MI10X1.25 2

24 |GB/T91-2000 T E452 % 20 SPLIT PINS 2X20 2

25 1345000000200  [+hIZh EEARAIME X & 12X 220 BOLT BRAKE PEDAL M8X ¢ 12X 220 1

26 |345000000590 |z ik iz b 4 BRAKE PEDAL RETURN SPRING 1 *
27 1345000000220 |4l J8 J it BUSH PEDAL 4

28 1345032000000 |2z 5k ki 414 BRAKE PEDAL COMP 1

29 |345000000410  |pH1 7 STOP PEDAL PAD (STOP) 1

30 |OB/TBI87.1-2000 | 4o Ao 2 4 4 24 T A 2 RFMS |NUT - M8 2

31 |345033000000 |31 ]5k ki 414 THROTTLE PEDAL COMP 1

32 |345000000420  |prigE Bz GO PEDAL PAD (GO) 1

33 |345000000160 & 4 kg2 BRACKET STEERING GEAR 2

34 |OB/T6I8T7. 1-2000 | 4o Ao 12 24 o 24 T A 2 RFM] |NUT - M8 4

35 (345006030010 [gjizh2s (K- DUST COVER R BALL JOINT 1

36 |GB/T818-2000 ||-fuifit SLABATM5 X 16 CROSS RECESS SCREWS M5X16 2

37 [GB/T93-1987  |fyvk 7l mp s +h g 5 SPRING WASHER 5 2

38 |OB/T6I8T7.1-2000 | 4o Ao 2 24 24 T A 2 £fM5 |NUT - M5 2

39 |345000000230 |31 EERRHIME X & 12X 148 BOLT THROTTLE PEDAL M8X & 12X 148 1

40 345000000540 |3y ] i i b THROTTLE PEDAL RETURN SPRING 1 *

%45 T, 67 W




F-2 ¥ [a] &2 45 ---STEERING SHAFT ASSY.

Lk %5 (PART NO.) TR DESCRIPTION 80 L1 s
REF NO. REGD NO.| REMARK PRICE

41 |GB/T5783-2000 |7 3L 2 KeM- X 40 BOLT M8X 40 2

42 (345212000000 | 4% 24 ik MASTER CYLINDER 1

43 1345000000750 |3 R AT PRESSING ROD 1

44 |GB/T882-1986 |46 X 26 PIN 6X26 1

45 |GB/T91-2000 FFE451. 6X 14 SPLIT PINS 1.6X14 1

46 |GB/T5287-1985 |7+ e WASHER 6 1

47 345000000600 |Bh 4 PROTECTION SHELF 1

48 |GB/T6187. 172000 |.4v o I 5 fy 9 >4 IB S5HE RpMS |NUT - M8 2

49 |GB/T5789-1986 |7 >4 [ HEFEM8x30 BOLT M8X30 2

50 |346106031000 |k 5% 1

%46 T, 67 W




BEERS
SUSPENSION ARM ASSY.

F-3

47 T, 67 W



F-3 $2/ & 45---SUSPENSTION ARM ASSY.

EilE) %5 (PART NO.) TR DESCRIPTION s wiE e
REF NO. REGD NO.| REMARK
1 345206020000 |4t 4 R RSN Sk SUPPORT STRUT AND SPINDLE. R 1 *

2 |GB/T5789-1986 | #1122 [HilZ kM8 X 1. 25X 105|BOLT M8 X 1. 25X 105 2
3 1345000000130 | F4REl4s 8. 5X & 12X 85. 5|{COLLER UPPER SUSPENSION ARM 9
4 (345000000120 | |42 By BUSH UPPER SUSPENSION ARM 4 *
5 345031010000 |gi#e -4k UPPER SUSPENSION ARM 9
6 |OB/T6I87. 172000 | 4x 4 1 Ay > [ A S5 W AFMg |NUT - M8 2
7 |GB/T91-2000 JF 452, 5X 25 PIN. COTTER 2.5X25 4
8  [GB/T6178-1986 |17 JT Al REM12 X 1. 25 SLOTTED NUTS MI12X1.25 4
9 |GB/T93-1987 [y Yk 76y aifi 5 4] 1 2 WASHER LOCK 12 4
10 |GB/T6187.1-2000 A RS L T B REM 10 |NUT - M10 X 1. 25 4
11 |GB/T5789-1986 |,y 4 HIMEFEM10x1. 25x40 [BOLT MI10X1.25X40 4
12 |345003010000 |7y 72 4% 24 B L=305 CUSHION ASSY. FR L=305 9 e
13 |345206010000 | §j%e - bR kL4 2 ik SUPPORT STRUT AND SPINDLE. L 1
14 |GB/T70. 1-2000 | py £ [BAE S 24TM8X 14 BOLT STRAP M8X 14 4
15 |GB/T93-1987 | f:yfh i i 25 1 ] 8 WASHER LOCK 8 4
16 |GB/T6170-2000 | ff Sk KM6 X 14 HEXAGON NUTS M6X 14 12
17 |345212000000 |§iR140 5 20 5% (2« 45D FRONT BRAKE CALIPER 9
18 1345004011000 |fi#eHf TIRE. FR 19X7-8 9 *
19 1345004012000 |@i#%EHd RIM. FR 9
20 345004020000 | A= fiEe Mk FR. WHEEL ASSY. R 1 *

%48 T, 67 W




F-3 $2/ & 45---SUSPENSTION ARM ASSY.

bk X5 (PART NO.) AR DESCRIPTION HE i s
REF NO. REGD NO.| REMARK
21 (345004010000 |45 % 2 % FR. WHEEL ASSY. L 1 *

22 1345000000760 | %% -7~ [#] 2 W ERIM10 X 1. 25 TIRE. NUT MI10X1.25 8
23 [GB/T9457-1988 |10 54 FEAEHEREM14 X 1. 5 SLOTTED NUTS MI14X1.5 )
24 1345000000080 |2l s COVER. FR. HUB 9
25 [GB/T91-2000  |FF1442. 5% 25 PIN. COTTER 2.5X25 2
26 345000000100  |jife 2 fl £ ¢ 17X 27X 8  [SPACER FR. HUB 2
27 |GB/T97. 1-2002 |V~ 10 WASHER FLAT 10 8 *
28  |GB/T13871-1992 |3l £t FB27x42x7 DUST SEAL 27X42X7 ) *
29 [GB/T276-1994  |#fi%6203 BEARING 6203 9 *
30 [345030000000  |fij#b HUB. FR. WHEEL 9
31 (345000000520  |AEAR FAIZAAMIOX 1. 25X 35 [BOLT TIRE M10X1.25X35 8
32 [GB/T276-1994 |#fi7%6204 BEARING 6204 9
33 |GB/T13871-1992 |14 FB25x42x7 DUST SEAL 25X47 X7 2
34 (345030000010  |fijHIZh4E ( & 130) DISC FR. BRAKE 9
35 [345031020000 |if#e T hnks LOWER SUSPENSION ARM ASSY. )
36 |GB/T6I87. 172000 | 4e s I 7 #9022 AN S E BEM10|NUT - M10 X 1. 25 4
37 (345000000450 | 2 DUST CAP LOWER SUSPENSION ARM 4
38 345000000140 | FHLE: 2 p il BUSH LOWER SUSPENION ARM 8 *
39 [345000000150 | 4R & 10.5X & 15X56 [COLLAR LOWER SUSPENSION ARM 4
40 [345000000450 | hmey i e DUST CAP LOWER SUSPENSION ARM 4
41 |GB/T5789-1986 |/ #vk 2 IEMMI0X 1. 25X 80|BOLT  M10X 1. 25X 80 4

%49 T, 67 W




F-4
B RS
REAR SWING ARM.

% 50 T, 67 W




F-4 J5#2% 224 ---REAR SWING ARM.

Lk 85 (PART NO.) B DESCRIPTION HE i s
REF NO. REGD NO.| REMARK
1 [345212030000R |4 3 4 |y e RIGHT STOP CAR BRAKE CALIPER |
2 |CB/TOIST. 172000 4 4 #f  >4 IIB SX B RM1O[NUT M10XL. 25 2
3 345203020000 |jSymiEsE Mk L=360 CUSHION ASSY.RR 9 e
4 |GB/T5789-1986 |\ 49k 4 HIMZAEM10x1. 25x55 |BOLT M10X1. 25X55 2
5 (345211022000 |45 5 4m RIGHT REAR SWING SHELF |
6 |GB/T6170-2000 |17/ ff 42 REMS HEXAGON NUT M8 8
7 |GB/T70.1-2000 | py /s £ [5AF Sk I 4T M8X25 HEXAGON SOCKET HEAD CAP SCREWS M8X25 8
8 |GB/T5789-1986 |\ 49k 4 HiMZAEM10x1. 25x55 |BOLT M10X1. 25X55 2
9 [345211021000 | 54w LEFT REAR SWING SHELF |
10 1345212030000L |ZcBEZ %5058 LEFT STOP CAR BRAKE CALIPER 1
11 |GB/T70. 1-2000 | pry s #f 5 b S AT MSX 16 HEXAGON SOCKET HEAD CAP SCREWS M8X16 2
12 (345211022020 |y imee JOIN OIL MOUTH M6 9
13 [345211022010 [y yphmnie 24 JOIN OIL MOUTH WASHER 9
14 [345211021050 |j= g2 i REAR SWING ARM AXLE 9
15 [345211021070 |if#= BUSH 4
16 |GB/T9877.1-1988 |y :FB25 X 40 X 7 OIL SEAL25X40X7 4
17 |GB/T297-1994 |#l17%30203 BEARING 30203 4
18 |GB/T9457-1988 |17/ A HZRIMIG X 1. 5 SLOTTED NUTS M16X1. 5 2
19 1GB/T91-2000  |JFH442. 5X 40 SPLIT PINS 2. 5X40 2
20 |CB/TOLST. 172000 | A 4t 7 Ay 3k 2% I B 5 RpM10 |NUT M10X1. 25 2

% 51 T, 67 W




F-4 J5#2% 224 ---REAR SWING ARM.

e %5 (PART NO.) ZHR DESCRIPTION A ik s
REF NO. REGD NO.[ REMARK

21 346030000060  [fa g [ g STEADY POLE BUSH 2

22 |GB/T5789-1986 | vl 2THiEM M10X 1. 25X 5(BOLT MI10XI. 25X50 2

23 346030000070 | [#H g Iz 2

24 |GB/T5789-1986 |/~ ffk % THIBZAEM6 X 20 BOLT M6X20 4

25 1346030000040 |FaEAF FIRE STEADY POLE DOWN BUSH 2 * %
26 345211021200 |fasEFF STEADY POLE 1

27 1346030000030 |FaEAF FIRE STEADY POLE PRESSING PLATE 2 * %
28 1346030000020 |FasEAFEMR STEADY POLE PRESSING PLATE 2

29 |GB/T5789-1986 |/~ ffk % THIBRAEMS X 20 BOLT M8X20 4

30 |GB/TOIST. 172000 | 4 o b\ ffy ik % [T S5 B M6 |NUT M6 6

31 |GB/T5789-1986 [ vl 2IHiEM e M6X 16 BOLT M6X16 6

32 1345000000120 |E+49 e REAR FENDER 2 *
33 1345230040000 |5 A4y b 52 28 REAR FENDER SUPPORT ® 1 *
34 |GB/T5789-1986 [ vl 21HiEM e M8X 16 BOLT M8X16 4

35 1345230030000 |5 25 $4 Y b 57 28 REAR FENDER SUPPORT (L) 1

% 52 T, 67 W




REAR SHAFT TRANSMISSION.

JEHIEBI RS

F-5

% 53 T, 67 W



F-5 J5Hhf&5h & S5---REAR SHAFT TRANSMISSION.

£ 845 (PART NO. ) e DESCRIPTION it il e
REF NO. REGD NO.| REMARK
1 345000000760 |47~ [&] s WERF M10X 1. 25 NUT M10X1. 25 8
2 345005020000 |75 # 5 ik RIGHT REAR TIRE ! *
3 [345000000080 |5 i B s COVER TR HUB 9
4 |GB/T91-2000  |FFr14Y3. 2% 50 SPLIT PINS 3. 2X50 1
5 [345215000020 |/ ff TRt AR REMIS X 1. 5 HEXAGON SLOTTED AND CASTLE NUTS M18X1.5 2
6 345000000560 | # g 52X 18.5X 3 WASHER 52X18. 5X3 2
7 345205020010 |j=apa REAR RIM 9
8 345200000530  |#mbR ECIEAMIOX 1. 25X 35 |REAR TIRE BOLT MI10X1. 25X35 8
9 |GB/T6170-2000 |1 i ftys HEXAGON NUTS M8 3
10 |GB/T93-1987 FRUERI A SRS E 8 SPRING WASHER 8 8
11 (345212000020 ||z 4i84T M8 DISC RR BRAKE SCREWS M8 8
12 [345212000010 |=4EI54E (D170) DISC RR BRAKE SCREWS M8 9
13 |GB/T893. 2-1986 ||, Fij s $4 & 72 CIRCLIPS FOR HOLE 72 4
14 [DAC37720037 s C#pi) BEARING 9
15 |GB/T93-1987  |kpuesmimpssshy 8 SPRING WASHER 8 1
16 |GB/T70.1-2000 | py /s ffs [ K1 Sk 24T M8 X 16 HEXAGON SOCKET HEAD CAP SCREWS MSX16 4
17 (346212030000 |J5R040%E sk (A A7) REAR BRAKE CALIPER(R. L) 2
18 1345215000000 &5 57 a) 4y UNTFORM VELOCITY OMNIPOTENT 2 *
19 (345215000010  |#E 5% SHAFT CIRCLIPS FOR HOLE 9
20 (345205021000 |2 4h 401k SHEEP ANGLE 9

% 54 T, 67 W




F-5 J5Hhf&5h & S5---REAR SHAFT TRANSMISSION.

bk 85 (PART NO.) B DESCRIPTION HE i s
REF NO. REGD NO.| REMARK

21 [GB/T93-1987  [hrukiiisssips 12 SPRING WASHER 12 3

22 |GB/T5789-1986 | vl 2T M12X 1. 25X 3(BOLT M12X1. 25X30 8

23 (345005010000 |2 546 1k LEFT REAR TIRE 1 *
24 (345005012000 |J5#c4HY REAR RIM 9

25 1345005011000 |J5% A REAR TIRE 2

26 (345230010200 |55 jir 4 Je e dee - SPEEDOMETER PICKUP ROTOR 1 *
27 GB/T823-2000 +?1‘§4‘ﬁ;’<iﬁ¥€r M6 X 12 PAN HEAD SCREWS WITH CROSS RECESS M6X12 4 *
28 (345230010100 |3 i AL Ik 2L 52 T SPEEDOMETER PICKUP STATOR 1 *
29 (345200000010 |53 ir % e SPEEDOMETER LOCATING BOARD 1

% 55 T, 67 W




F-6
JE R RNHLRIAT

REAR HANG/ENGINE
PROTECTION STICK.

% 56 L, 67 W



F-6 EEHERS KAV AL ---REAR HANG/ENGINE PROTECTION STICK.

Lk 85 (PART NO.) B DESCRIPTION HE i s
REF NO. REGD NO.| REMARK
1 346011083000 |&BhHLGEn A ENGINE CUSHION BUSH 4
2 [GB/T6170-2000 |17/ ftZRENS HEXAGON NUTS M8 8
3 |GB/T93-1987  [hnifE 7Y 55 44 Bl 8 SPING WASHER 8 8
4 1345211082000 | KM = ENGINE REAR HANG 1
5 |GB/T6187. 1-20004> 4 JE /S A2 2= H 81 SR BEM10 (NUT - M10 X 1. 25 4
6  |GB/T5789-1986 | NAVE ZHMEMEMIOX 1. 25X 20(BOLT M10X 1. 25X 20 4
7 |GB/T6187. 1-20004> 4 JE /S A v 2= 81 SR REM10 (NUT - M10 X 1. 25 1
8  |GB/T5789-1986 | NAIVE 2 IEAEMIO X 1. 25X 55|BOLT  M10X 1. 25X 55 1
9 345211083000 |AK MRS HT ENGINE PROTECTION STICK 1
10 345200000770 | KBhHL N 2285 (M10X1. 25X215|ENGINE DOWN INSTALLATION AXLE 1
11 (345211020050 |ZEh4£25X 10 CUSHION BUSH 25X 10 2
12 (346126010000 |ZFZ-F-H HANDLE BAR, BRAKE 1
13 |GB/T5789-1986 |/~ ik % [ HR A4 M8X20 BOLT M8X 20 1
14 |GB/T6187.1-2000 |4=4x /N VA LA KR BIMS [NUT M8 1
15 [GB/T91-2000  |JTII441.6X20 SPLIT PINS 1.6X20 1
16 |GB/T5287-1985 |V~ [&[8 WASHER 8 1
17 |GB/T882-1986 |44%H8 X 20 CLEVIS PINS WITH HEAD 8X20 1
18 |GB/T5789-1986 |/~ ik % [ HR 4 M8X 14 BOLT M8X 14 1
19 345000000490 |Wh[T$r %k CABLE COMP THROTTLE 1
20 345213020000  |fFIR4Fr R CABLE COMP REVERSE 1

% 57 T, 67 W




F-6 EEHERS KAV AL ---REAR HANG/ENGINE PROTECTION STICK.

Lk 85 (PART NO.) B DESCRIPTION HE i s
REF NO. REGD NO.| REMARK PRICE
21 (345213010100 |3+ 4=+ 2k B (i) CABLE COMP HANDLE BAR (H) 1
22 |GB/T823-1988 | kl/NELSLBRETMSE X 14 CROSS RECESSED SCREW M5X 14 3
23 1345013012000 |/rZeE At CABLE BOX 1
24 (345213010300 |HEFERILERB (4D CABLE COMP HANDLE BAR (R) 1
25 1345213010200 |HEZEprgkfE B (A CABLE COMP HANDLE BAR (L) 1
26 1990800000050 |[F-AHEK (M12) HANDLE BAR HEAD (M12) 1
27 1990800000000  [HfY &8 B, REVERSE GEAR 1
28  [GB/T5789-1986 |/~ fv2: 4 HIMEFEM8x20 BOLT M8X 20 2
29 (990804000020 |BiiFHR PROTECTION PLATE 1
30 |GB/T818-2000 |74l i Sk BRETM5x 12 CROSS RECESSED SCREW M5X 12 4
31 (354011022100 | ffZedetis HANGER LINING COVER 1
32 1990804000010 |=E5% ANTI-DUST COVER 1
33 |GB/T6187.1-2000 [4=4x & /N FAvE L HI B IR BIMIOINUT - M10X 1. 25 1
34 1345200000790 |&BhAL b2l (M10X1. 25X192]ENGINE TOP INSTALLATION AXLE 1
35 345211081000 |AhHLATEEE ENGINE ANTERIOR HANG 1
36 |GB/T6187.1-2000 |4=4x & /N VAL 2 HI B R BIMIOINUT - M10X 1. 25 1
37 |GB/T6170-2000 |1%475AIEEIMI0X 1. 25 HEXAGON NUTS M10X1. 25 4
38 [GB/T93-1987  |brvEAIFAEEEE 10 SPING WASHER 10 4

% 58 T, 67 W




F-7
JE BB A

REAR CARGO
RACK/SEAT/BELT




F-7 51538 224 #%---REAR CARGO RACK/SEAT/BELT

Lk %5 (PART NO.) TR DESCRIPTION 80 L1 s
REF NO. REGD NO.| REMARK PRICE
1 (34521000000 |5 t5xm REAR CARGO RACK 1
2 |GB/T5789-1986 |5 ffji): il kM8x1. 256x50  [BOLT M8X1.25X50 1
3 345000000320 |32 (R#0) BUSH (R CUSHION) 8
4 |GB/T5789-1986 |41y 2% HI 2 REMS NUT M8 1
5 345208040000  |yfj e OIL LEVER MACHINE 1
6 [345008020000 |34 3% CAP COMP FUEL FILLER 1
7 1345008010000 |34 TANK COMP FUEL 1
8 |GB/T5789-1986 |, 4f 1 4 M2 #MSx30 BOLT M8X30 4
9 [345000000060 |yl 224t £  8x b 10x12 COLLAR TANK COMP & 8X &b 10X 12 4
10 |345000000050 | 3ot 45 ok 72 s RUBBER MOUNT 4 Xk
11 |GB/T6187. 12000 | A f e v 2% ik i REMS  [NUT - M8 4
12 345008030000 |33 COCK ASSY. FUEL AUTO 1
13 [345000000030 |7 JE 45 T TUBE COMP FUEL 1 1
14 (345008040000 |35 yly3sk g e FILTER 1 *
15 345000000040 |1 4 11 TUBE COMP FUEL 2 1
16 345000000010 |34 T TUBE COMP VACUUM 1
17 345000000070 |3/ 4 ¢ 8 CLIP FUEL TUBE 6
18 345207020000 | a5 34 SEAT COMP R 1
19 |GB/T5789-1986 | #3024 THIME K M8 x40 BOLT M8X40 2
20 345207010000 | 3= jgE SEAT COMP L 1

%60 UL, 67 T




F-7 51538 224 #%---REAR CARGO RACK/SEAT/BELT

Lk %5 (PART NO.) TR DESCRIPTION 80 L1 s
REF NO. REGD NO.| REMARK PRICE

21 [GB/T5789-1986 |95 24 [Hi kB A M8 x40 BOLT M8 40 2

22 |GB/T6187.1-2000 |44 |25 490 22 [HiAH E42 RpMG [NUT M8 2

23 1345237000000  [Zz 47 BELT SAFETY 1

24 |GB/T6170-2000 |17 44 IERIMI0X 1. 5 NUT MI0X1.5 5

25 |GB/T93-1987  [hruk7m mp s 4k g 10 WASHER LOCK 10 5

26 |GB/T5789-1986 |,y 2 HIEMM10x1. 5x25 BOLT MI10X1.5 5

%61 L, 67 W




F-8
LB RS
WIRE HARNESS/ELECTRICAL

%62 T, 67 W



F-8 HJ& R Z---WIRE HARNESS/ELECTRICAL

5 &5 (PART NO.) 2K DESCRIPTION L Sl
REF NO. REGD NO.| REMARK
1 (345209020000 |HiZ51 HARNESS WIREL !
2 [345209030000 |HiZi2 HARNESS WIRE2 1
3 |GB/T845-1985 |-y flidif sk [ MOIBATST4. 2X 12|AUTO PAN ST4. 2X 12 4
4 345009010010 |HiHRse COVER SWITCH !
5 345009014000 | WW\Jic HORN BUTTON 1
6 345009019000 | 22 Yk e CIGAR LIGHTER !
7 [345009013000 | eIk HEADLIGHT SWITCH !
8  [345009015000B |f& 2 FF% ENGINE STOP BUTTON !
9 345009016000 [FLYEIFK IGNITION START SWITCH 1
10 345009143000 | H&EJ0 75 % RECTIFIER COMP REGULATE 1
11 |345009018000 | ke ae CONTROL RELAY !
12 [GB/T6I87.1-2000 |44 Ji@ /N fAvd 2 B SEIBRIMG |\ur  we 1
13 [345009142000 |/ k2 COTL COMP IGNITION !
14 [GB/T823-1988 |18/ NEL L IRETM6 X 25 PAN M6 X 25 !
15 [GB/T823-1988 |1/ NEESLIRETMAX 10 PAN M4 X 10 !
16 |OB/T6187. 1-2000 |44 N A 2 DR IBENA [\ur 4 1
17 |345009146000 |F2% G e B AP STARTING RELAY !
18 (345009144000 |3t Hi FH RESISTOR COMP 10W 10Q 1
19 |345009141000 | /5 K2 UNIT COMP C.D. I. !
20 1345230030000 |#5 AT RN E INDICATOR 1

%63 L, 67 W




F-8 HJ& R Z---WIRE HARNESS/ELECTRICAL

bk 85 (PART NO.) B DESCRIPTION HE i s
REF NO. REGD NO.| REMARK

21 (345230020000 |3 )F % SPEEDOMETER 1

22 (345009017000 |4 |aAT Ik TURN LIGHT SWITCH 1

23 (345009020000 | H Ik LIGHTING SWITCH 1

%64 UL, 67 W




F-9
RENHLIHE A IR
GRS
ENGINE/MUFFLER/AIR
CLEANER/CARBURETOR

% 65 UL, 67 T



F-O RIIHL.IG 5L 25 38 () i 3%---ENGINE/MUFFLER/AIR CLEANER/CARBURETOR

bk 85 (PART NO.) B DESCRIPTION HE i s
REF NO. REGD NO.| REMARK

1345216000000 | 1fyih %% CARBURETOR 1 *

2 |345218000010 (73 kg 4 BAND ATRCLEANERCONNECTING TUBE 1

3 [345218000000 |[zxygue AIR CLEANER ASSY 1 *

4 (345201000000 |% Z#1 ENGINE 1

5  [OB/T6I87.1-2000 | 4e A 8 25 41y 2 THIAH S k2 pM8 [NUT - M8 1

6 |GB/T96.1-2002 | #}E ¢8.5X ¢ 24X2 WASHER FLAT ¢8.5X ¢24X2 1
7345217020000 | 75 g [ o 22 ph A MUFFLER SHOCK ATTENUATION BUSH 1

8 |GB/TH787-1986 |,\f 1 4 [HilZHMS X 35 BOLT M8X35 1

9  [345217000000 |37 2% MUFFLER 1

10 345000000810  [¥& X\ fii CLAMP BOOT 1

11 (345201000020 |4 X BOOT SIDE CASE 1

12 |345000000630 |y fdh MUFFLER WASHER 1 *
13 (345000000790 |71 75 43 #ABEM8 X 35 MUFFLER NUTS M8X35 2

14 |345218000020 | K75 yE AR UE L ELEMENT AIR CLEANER SECOND 1 e
15 345218000030 [ZFuE#sFe A CASE COMP AIR CLEANER 1

16 |GB/T5787-1986 | ff75 % [ MEHMG X 20 BOLT M6 X 20 3

17 [GB/T6187.1-2000 |44 g /N Ak 2= B SRS REM6  |NUT - M6 3

18 (345218000040 |45 yE #sdsk AIR CLEANER CONNECTING TUBE 1

19 345218000050 |7 JERSUE LS ELEMENT AIR CLEANER 1

20 [345218000060 |75 JEws COVER AIR CLEANER 1

% 66 UL, 67 T




F-O RIIHL.IG 5L 25 38 () i 3%---ENGINE/MUFFLER/AIR CLEANER/CARBURETOR

R #E LR

75
! 25 (PART NO.) SR DESCRIPTION
REF NO. REGD NO.| REMARK
21 345217030000 | AN SECONDARY AIR INDUCTION VALVE 1 |p-mark
22 |GB/T5789-1986 | NfH V% = HiME4M8x 14 BOLT M8X14 2 E-MARK

23 345217020000 |37k %) B 4% OIL AND WATER SEPERATOR 1 |p-wARK

%67 T, 67 W



